
1 
 
 

 
 
 

Project acronym: WATERBIOTECH 

 
 

Grant Agreement number: 265972 
 
 
 
 

tǊƻƧŜŎǘ ǘƛǘƭŜΥ .ƛƻǘŜŎƘƴƻƭƻƎȅ ŦƻǊ !ŦǊƛŎŀΩǎ ǎǳǎǘŀƛƴŀōƭŜ ǿŀǘŜǊ ǎǳǇǇƭȅ 
Funding Scheme: KBBE.2010.3.5-02 

 
 
 

Deliverable 3.7  

Identification and evaluation of the potential innovative water 
treatment biotechnologies for the targeted countries 

 
Due date of deliverable: October 30th, 2012 

 
 
 

Start date of project: 01.08.2011  
Duration: 30 months 

 
 
 
 

Project coordinator: TTZ Bremerhaven, Germany 
 

Submitted by UPCAM 

  



2 
 

Contents 

Contents 

A - Introduction, Background and Project Aims     6 

A-1 Water-Biotech project       6 

A-2 Results of WP2        7 

A-2.1 Senegal, Burkina Faso, Ghana      8 
[...]
development to obtain a quality of water suitable for use in irrigation is desired by an 



9 
 

intensification of process: (i) to increase the WWT, (ii) to treat the industrial wastewaters or 
(iii) to use Membrane Bioreactor and/or Reverse Osmosis (RO). 
 

Table A2: WP2 results for Egypt 

 
 

A-2.3 Morocco, Algeria, Tunisia  

For these countries, the results are given in Table A3. In these countries, the percentage of 
sanitation is very important (higher than 86%) everywhere and so the number of wastewater 
treatment plants is very important. Lagoon, aerated lagoon and activated sludge are the 
main wastewater treatments. At the opposite, the formation, the maintenance operation, 
the technical problems and the power shortage or power outage are the main problems 
concerning good treatment. They would like to develop tertiary treatment to obtain a 
quality of water suitable for use in irrigation or to meet the standard in terms of salinity and 
microorganisms. 
 



10 
 

Table A3: WP2 results for Algeria, Morocco and Tunisia 

 

 
 

A-2.4 WP2 Conclusions  

The results show a clear gap between Saharan and Sub-Saharan countries particularly in the 
sanitation coverage. The sanitation coverage is practically 100% in the urban areas and 
above 86% (except for Egypt) in the rural areas of all North African countries. This value 
drastically decreases to about 50-60%, except for Ghana which is much lower, in the urban 
areas and to about 10% in the rural areas for the West and Sub-Saharan African Countries 
investigated. 
But all African Countries have in common the use of two main water process treatments: 1) 
Lagoon Systems and 2) Activated sludge. However, the water treated as well the numbers of 
plants in North African Countries are much higher, million m3 yr-1 and more than 100 WWTPs 
respectively, than the ones in West and Sub-Saharan Countries. 
 
The exemplary results from above show that for: 

- identified and evaluated of the potential innovative water treatment biotechnologies 
for the targeted countries 

- realized the guideline for appropriate techniques to the targeted regions 
- calculated the cost and the benefit 

Additional information is needed. 
 
Also, alternative new technologies need to be assessed for these cost components for 
comparison. Based on the experience from the data survey in Task 2.1 an additional 
questionnaire (Table A4) was developed to get more insight in the local condition for the 
suggestion of alternative technologies. 
 



11 
 

A-3 Aims of Deliverable  3.7 

 
The aims of the deliverable are for the targeted countries to: 

- Identify and evaluate the potential innovative/adapted water treatment 
biotechnologies 

- Realize a guideline for the selection of appropriate biotechnologies adapted to the 
targeted regions. 

 
Before presenting in more detail the outline of these deliverables, it is necessary to explain 
that for the targeted African Countries the aim is not to identify and to evaluate the 
potential of innovative wastewater biotechnologies but to identify and to evaluate the 
potential of adapted wastewater biotechnologies. This notion is very important when the 
percentages of sanitation or the problem in the WWTP are put in light. 
 
So in the first instance, the biotechnologies for wastewater treatment will be presented with 
a short description, the range of operating conditions and the evaluation criteria for 
wastewater treatments. 
 
In a second step, the guideline for the selection of appropriate biotechnologies adapted to 
the targeted regions will be described and a presentation of logistical, technological, legal, 
environmental, health and organizational aspects and an evaluation of these Biotech 
considering these aspects will add. 
 
The results obtained from the additional questionnaire and the biotechnologies used and 
proposed will be presented. In the last part, three adapted biotechnologies for targeted 
countries will be introduced, taking into account the challenges of these countries (Increase 
the quality and the quantity of the reuse): (i) MBR, (ii) aerated lagoon: Oxylag and (iii) RO 
after biotechnologies. 
 
At the end a conclusion will present the next steps of the WP3: the readjustment of the 

financial and the cost benefit measures to the real need and requirement. 



12 
 

Table A4: Additional questionnaire develope d to get more insight in the local condition 

for the suggestion of alternative technologies  

 

WATERBIOTECH  SEVEN FRAMEWORK PROGRAMME

Questionnaire for WP 3 - Task 3.1

WP 3 - Task 3.1 Criteria for evaluating appropriateness of the technologies

Q1 Water/wastewater plant:

Municipal Industrial

Activated Sludge Anaerobic Baffled Reactor

Natural lagoons Advanced Integrated Ponds

Aerated Lagoons Trickling filters

Anaerobic Filter Horizontal Flow Constructed Wetland

Aerated Ponds Primary sedimentation

Membrane Bioreactor Free-surface Constructed Wetland

Anaerobic Digestion Biogas Settlers

Oxidation Ponds

Q2 wastewater parameter

Inlet outlet

Average/design Flows (m3/Days)

Total Suspended Solid (mg/L) Total Suspended Solid (mg/L)

COD (mg/L) COD (mg/L)

BOD5 (mg/L) BOD5 (mg/L)

Hydrocarbon (mg/L) Hydrocarbon (mg/L)

Ammonia (N-NH4
+
) (mg/L) Ammonia (N-NH4

+
) (mg/L)

Nitrate (N-NO3
-
) (mg/L) Nitrate (N-NO3

-
) (mg/L)

Total N (mg/L) Total N (mg/L)

Kjeldahl Nitrogen (mg/L) Kjeldahl Nitrogen (mg/L)

Phosphorus (Total P) (mg/L) Phosphorus (Total P) (mg/L)

Chloride (Cl
-
) (mg/L) Chloride (Cl

-
) (mg/L)

Potassium (K
+
) (mg/L) Potassium (K

+
) (mg/L)

Magnesium (Mg+) (mg/L) Magnesium (Mg+) (mg/L)

Calcium (Ca
2+

) (mg/L) Calcium (Ca
2+

) (mg/L)

Sodium (Na
2+

) (mg/L) Sodium (Na
2+

) (mg/L)

Total alcalinity (mg/L) Total alcalinity (mg/L)

Copper (mg/L) Copper (mg/L)

Zinc (mg/L) Zinc (mg/L)

Lead (mg/L) Lead (mg/L)

Chromium (mg/L) Chromium (mg/L)

Nickel (mg/L) Nickel (mg/L)

Cadmium (mg/L) Cadmium (mg/L)

Iron (mg/L) Iron (mg/L)

Aluminium (mg/L) Aluminium (mg/L)

Mercury (mg/L) Mercury (mg/L)

Manganese (mg/L) Manganese (mg/L)

pH pH

Temperature (°C) Temperature (°C)

Conductivity (mS/cm) Conductivity (mS/cm)

Inhabitant equivalent (-) Inhabitant equivalent (-)

Q3 Sludge

Quantity of sludge produced (kg/days)

Q4 Reuse of treated water (yes/no)

Other: indicate it

PROCESS

Organic matter

Inorganic matter

Metals

WWTP (actual)



13 
 

B- Biotechnologies for Wastewater Treatment  

B-1 Description of the wastewater treatments  

B-1.1 Activated sludge system  

The activated sludge systems consist of aerated tanks in which flocs of bacteria are 
suspended and mixed with wastewater. The bacteria degrade organic pollutants to grow and 
transform it to energy, water, CO2 and new cell material. Activated sludge systems are 
suspended-growth type and are used in conventional high-tech wastewater treatment plants 
to treat almost every wastewater influent as long as it is biodegradable. A physical pre-
treatment unit, a post-settling unit (a clarifier) from which activated sludge is re-circulated to 
the aerated tank, and excess sludge treatment, are necessary. The process is highly 
mechanized and thus mainly adapted for centralized systems where energy, mechanical 
spare parts and skilled labour are available. Provided that reactor is well operated, a very 
good removal efficiency of organics and suspended solids can be achieved, though pathogen 
removal is low. 

Activated sludge systems are highly efficient for organic matter and nutrient removal, 
though pathogen removal is low. As treatment occurs by biological processes, activated 
sludge could be considered as a naturally based technology. Nevertheless, it does not fit the 
definition entirely because of the need for high energy inputs that make the technology 
expensive to operate and maintain (Rose, 1997). As the system is also of high complexity and 
strongly mechanised, it is mainly adapted for centralised systems where energy, mechanical 
and technical spare equipment and skilled staff are available. This implies the construction of 
long distance sewage channels and the availability of highly skilled and well-trained staff, 
constant electricity supply, technical equipment (e.g. spare parts, monitoring appliances), 
the funding for all of this, and well-organized management system. Therefore, the 
technology is suited for the treatment of large volumes of wastewater of 10000 up to 1 
million population equivalent (SANIMAS 2005; TILLEY et al. 2008). The overall process of the 
activated sludge system, if well-functioning, is highly efficient for the removal of both 
settable (physical primary treatment) and dissolved, colloidal and particulate organic matter 
and nutrients (biological removal in the activated sludge) in almost every climate, though 
pathogen removal is low. 

 

B-1.2 Membrane Bioreactor  

Membrane bioreactor (MBR) combines a membrane process like microfiltration or 
ultrafiltration with a suspended growth bioreactor, and is now widely used for municipal and 
industrial wastewater treatment with plant sizes up to 80,000 population equivalent. The 
MBR process will be presented more in details in section D ς Innovative technologies. 

 

B-1.3 Sequential Batch reactor  

The activated sludge process can also be operated in batches, where the different conditions 
are all achieved in the same reactor but at different times (UNEP & MURDOCH 2004). This 
type of reactor is called sequential batch reactor (SBR). The treatment consists of a cycle of 
five stages: fill, react, settle, draw and idle.  



14 
 

 

Figure B1: Operating sequence for SBR 

 
During the reaction type, oxygen is added by an aeration system. During this phase, bacteria 
oxidize the organic matter just as in activated sludge systems. Thereafter, aeration is 
stopped to allow the sludge to settle. In the next step, the water and the sludge are 
separated by decantation and the clear layer (supernatant) is discharged from the reaction 
chamber (METCALF & EDDY 2007). At least two tanks are needed for the batch mode of 
operation as continuous influent needs to be stored during the operation phase. Small 
systems (e.g. serving small settlements) may apply only one tank. In this case, the influent 
must either be retained in a pond or continuously discharged to the bottom of the. SBRs are 
suited to lower flows because the size of each tank is determined by the volume of 
wastewater produced during the treatment period in the other tank (UNEP & MURDOCH 
2004; WSP (2007); U.S. EPA 1999). 

 

 

  



15 
 

B-1.4 Aerated lagoon/pond  

Aerated ponds or lagoons are ponds where natural oxygenation is enhanced by mechanical 
air injection to achieve high rates of organic degradation and nutrient removal. There are 
two types of aerated ponds: 

 
ω Aerated facultative ponds or lagoons (see also waste stabilization pond systems). 
ω Completely mixed aerated ponds or lagoons. 

 

Figure B2: Schematic view of an artificially aerated facultative lagoon (partially mixed) . 

Source: adapted from TILLEY et al. (2008) 

 
The design of aerated facultative pond is very similar to that of facultative ponds, with an 
aerobic zone close to the surface and a deeper, anaerobic zone. But there are no 
requirements in term of surface area as the process is independent of photosynthesis. The 
two main design criteria are HRT (Hydraulic Retention Time) and depth. The HRT should be 
adopted in order to allow a satisfactory removal of BOD (biological oxygen demand) and is 
usually 4 to 10 days (VON SPERLING 2005) for organic loads of 20 to 30 g BOD/m3 day (SASSE 
1998). The depth of the pond should be planned keeping in mind the compatibility with the 
aeration system and the need of an aerobic layer of approximately 2 meters to oxidize the 
gases from the anaerobic decomposition of the bottom sludge. Lagoons are generally 
designed using empirical methods: a HRT of 4 to 5 days results in 70 to 90% BOD5 removal in 
a partially mixed aerated lagoon by power requirements of 4 W/m3 (ARTHUR 1983). 
 
Completely mixed aerated lagoons are essentially aerobic. The aerators serve not only to 
guarantee the oxygenation of the medium, but also to maintain the suspended solids 
(biomass) dispersed in the liquid medium. These systems are also called flow-through 
lagoons or CSTR (completely-stirred tank reactor) lagoons. Aerated ponds act similarly to 
aeration tanks in activated sludge processes. The main difference is that solids are not 
recirculated. Biomass and solids from the raw sewage are maintained together in 
suspension. A HRT of 4 days, resulting in 70 to 90% BOD5 removal, requires about 20 W/m3 
of energy (ARTHUR 1983). Aerated ponds have removal capabilities similar to facultative 
lagoons, except that nitrification of ammonia-nitrogen can be nearly completed in warm 
seasons, while cold weather will halt that process (EPA 2002). 

http://www.sswm.info/sites/default/files/toolbox/TILLEY 2008 Aerated Pond.jpg


16 
 

Completely mixed aerated lagoons should be followed by settling ponds (VON SPERLING 
2005). Aerators should be positioned carefully to avoid dead areas where solids are able to 
settle out. Small aerators rather than fewer large ones provide more evenly spread mixing, 
and rounded pond corners also help in avoiding dead areas (ARTHUR 1983). Clay, asphalt, 
compacted earth, or another impervious material should be used for construction to prevent 
leaching and infiltration into the groundwater. A protective berm or fence should also be 
built to protect the lagoon from runoff and erosion (TILLEY et al. 2008). 
 
Dissolved oxygen is present throughout much of the depth of aerobic lagoons. They tend to 
be much shallower than other lagoons, so sunlight and oxygen from air and wind can better 
penetrate the wastewater. In general, they are better suited for warm, sunny climates, 
where they are less likely to freeze. Wastewater usually must remain in aerobic lagoons from 
3 to 50 days to receive adequate treatment. 

 

B-1.5 Anaerobic Baffled reactor  

An anaerobic baffled reactor (ABR) is an improved septic tank, which, after a primary settling 
chamber, uses a series of baffles to force the grey, black or the industrial wastewater to flow 
under and over the baffles as it passes from the inlet to the outlet. The wastewater is 
introduced into the chamber at the bottom, leading to an enhanced contact with the active 
biomass which results in an increased retention and anaerobic degradation of suspended 
and dissolved organic pollutants. 
 

 

Figure B3: Schematic cross-section of an up -flow anaerobic baffled reactor (ABR)  

 
ABRs are typically applied in Decentralised Wastewater Treatment Systems (DEWATS), 
usually in combination with several other treatment steps. A typical DEWATS could be a five 
component system of first three anaerobic steps consisting of a biogas settler/digester; an 
ABR and an anaerobic up-flow filter; followed by an aerobic treatment unit such as a 
constructed wetlands and a maturation pond (WHO 2009). ABRs take advantage of the easy 
construction, low cost and strong resistance of septic tanks (SASSE 1998) but allow for much 
higher treatment efficiency. 

ABRs are a combination of the principles of septic tanks, moving bed reactors and up-flow 
anaerobic sludge blanket reactors.  
 



17 
 

B-1.6 Anaerobic reactor  

An Anaerobic Biogas Reactor is an anaerobic treatment technology that produces (i) a 
digested slurry to be used as a soil amendment and (ii) biogas which can be used for energy. 
Biogas is a mix of methane, carbon dioxide and other trace gasses that can be easily 
converted to electricity, light and heat. 

 

Figure B4: Schematic view of anaerobic dige ster  

This technology is easily adaptable and can be applied at the household level or a small 
neighborhood. Biogas reactors are best used for concentrated products (i.e. rich in organic 
material). The efficiency of the reactor can be improved significantly by also adding animal 
[...]
the time required for the repair is less than a day. Another challenge is the lack of potential 
users for water reuse. In fact, there is not enough gardeners and ready industrial reuse 
water already treated. Moreover, the barriers that limit the reuse of biogas and other low 
power generator that is about 300 KVA. 

¶ Average / expected flow (m3 h-1): 27000 / 38064 

¶ Treated water used: 70% to 30% unused irrigation 

¶ Biogas production: 7,950 m3 d-1. 

¶ Annual production of sludge in the order of 5,174,000 kg. 

It is therefore recommended to take measures to encourage companies to perform their 
own pre-treatment stations. 
  



63 
 

C-1.1.3 Presec WWTP, Accra, Ghana 

 

For this country, some informations are missing and it is impossible to make the synthesis as 
the other. So these informations are just included in this deliverable. 

Design Population - details of population figures for the school in various categories are as 
follows: 

¶ Resident Students in houses connected to WWTP: 1049 

¶ Combined figure of resident staff and their dependants: 230 
 

Variations in flows to the WWTP were determined as follows: 

¶ Normal daily peak flow: 5:00am to 6:00am  

¶ Annual Peak flow: Period when school is in session 

¶ Low flow periods: Vacation periods  
o (Late December to early January) 
o (Early April to late April) 
o (July to early September) 

 
Wastewater Flows 

The flow calculations were computed using the following assumptions: 

¶ Volume of waste water produced per capita for people staying on the campus using the 
WWTP is 30 L/cap/day. 

¶ Volume of waste water produced per capita for people living off the campus is 15 
l/cap/day. 

¶ Population of people staying on campus using the WWTP is 1,292 

¶ Population of people staying off the campus who will use the WWTP is 1,165 

¶ Estimated / theoretical daily wastewater generated is 63 m3/day. 

¶ REAL figure: 56 m3/day 
 

Wastewater Characteristics  

Table C2: Effluent characteristics, and quality requirement for reuse ɀ Ghana WWTP 

 

Parameters Unit Average real 
value 

EPA 
Value 

5-Day Biological Oxygen Demand (BOD5)  mg L-1 806 50 

Chemical Oxygen Demand (COD) mg L-1 1,352 250 

Total Suspended Solids (TSS) mg L-1 447 50 

Total Dissolved Solids (TDS) mg L-1 827 1000 

Total Coliforms per 100mL - < 400 

 



64 
 

Additional Information 

¶ The space available for the location of the plant is approximately 46m by 85m. 

¶ Treated water can be reused in Agriculture  

  



65 
 

C-1.2 Case 2: Egypt 

¶ Technology: Horizontal Flow Constructed Wetland 

About the current treatment, only 85% of TSS, 78% of COD and 71% of BOD5 are eliminated; 
the low removal of BOD5 is surprising.  

Standard objectives, like ONAS 2010, are not met for BOD5 85% and COD 85%. 

The removal of nitrogen in various forms (N-NH4
+ and N-NO3

-) is not in accordance; mainly 
for nitrate, so the denitrification step is involved. 

The denitrification process is not carried out completely, which results in such values in 
terms of nitrates. Denitrification effectively requires a proportion of carbon compounds 
readily biodegradable, but here the amount of BOD5 is sufficient since all the BOD5 was not 
eliminated. Moreover, in the effluent, no nutrient deficiency in wastewater is observed 
(C/N/P = 100/12/2.5) and the BOD5/N of 100/15 (= 6.7) is high enough to ensure sufficient 
denitrification. 

 

Propose another biotechnology is feasible since: 

(i) BOD5/COD ratio of 0.45 shows that the effluent is biodegradable  
(ii) the concentration of various nutrients in wastewater is equilibrated ratio 

(C/N/P=100/12/2.5) and meets the needs of bacteria found in activated sludge. 
(iii) the pH value is in agreement with the bacterial growth 

Note: it should be noted a relatively high temperature (28°C), parameter that should be 

monitored to avoid excessive biomass growth in the case of an activated sludge process 

 

¶ Technology: Aerated lagoons 

About the current treatment, only 89% of TSS, 74% of COD and 68% of BOD5 are eliminated; 
in this case again the low removal of BOD5 is surprising.  

Standard objectives, like ONAS 2010, are not met for BOD5 85% and COD 85%. 

The biggest problem of the WWTP comes from nitrogen compounds that are not removed, 
even contrary show an increase in nitrate rejection. The aerated lagoons show a total 
ineffectiveness in removing nitrogen compounds. This inefficiency is partly due has an excess 
of nitrogen in the inlet with respect to carbon (C/N: 100/24) but especially to a 
denitrification step probably missing. 

As previously for Horizontal Flow Constructed Wetland, amount of carbon compounds 
readily biodegradable is sufficient for denitrification since all the BOD5 was not eliminated. 
The BOD5/N of 100/10 (= 10) is high enough to ensure sufficient denitrification.  

 

Propose another biotechnology is feasible since: 

(i) BOD5/COD ratio of 0.58 shows that the effluent is biodegradable  



66 
 

(ii) the concentration of various nutrients in wastewater is quite high in nitrogen 
(C/N/P=100/24/3) but this is still acceptable for innovative processes as MBR. 

(iii) the pH value and temperature are in agreement with the bacterial growth 

 

In this effluent any deficiency of a main nutrient in wastewater can cause various problems. 
The BOD5 / N is 100/25 (= 4). If drops below 100/40 (= 2.5), the denitrification process is not 
carried out completely, which results in increased process values in terms of nitrates. 

 

  



67 
 

C-1.3 Case 3: Morocco, Algeria and Tunisia. 

The case of Algeria can be taken as an example of what is desired and problems. 

As prospect, the potential of reused of treated wastewater for agricultural purposes evolve 
significantly about 17 million m3 in 2011 to 200 million m3 in 2014, and the number of 
stations involved in the reuse will be 25 WWTP in 2014. The number of WWTP managed by 
the ONA is 12 in number, for the irrigation of more than 8000 hectares of agricultural land 
(Sedrata, Chelghoum Laid, Tipaza, Ouargla, Saida and Chlef). A project ONA / ONID is being 
studied to define the real opportunities possible reuse of treated wastewater WWTP 
operated by the ONA for irrigation of large irrigation-GPI-managed by ONID at five 
watersheds nationwide.  

¶ Technology: Activated sludges 

About the current treatment, the biodegradation of organic matter is good for the 2 WWTP 
(> 89% for all parameters); standard objectives, like ONAS 2010, are met.  

The removal of ammonia is also good 82% and 92% according WWTP. However, the removal 
of nitrate is inadequate involving a poor denitrification (54%) or non-existent (-75%). 

The amount of BOD5 for denitrification is sufficient for the two WWTP, no nutrients 
deficiencies in wastewater is observed (C/N/P = 100/8/1 and 100/10/2.5) and the BOD5/N of 
100/4.3 and 100/10 is high enough to ensure sufficient denitrification. 

 

Propose another biotechnology is feasible since: 

(iv) BOD5/COD ratio of 2.08 and 0.49 show that the effluent is strongly biodegradable 
and biodegradable  

(v) the concentration of various nutrients in wastewater is equilibrated ratio (C/N/P) 
and meets the needs of bacteria found in activated sludge. 

(vi) pH and temperature values are in agreement with the bacterial growth 

Additional Information:  

At the opposite, the problems are (i) high cost of electricity consumption in the WWTP 
activated sludge in the lagoons and aerated lagoons, and also the cost of pumping water is 
treated, (ii) sludge disposal problem especially in the activated sludge, (iii) lack of a legal 
framework for the valuation of Algerian sludge, (iv) drying beds cannot handle large 
quantities of sludge produced and increase one day to another which require the installation 
of a mechanical dewatering by Installation bands presses). No use of sludge and purified 
water, which may be reduced the operating budget of WWTP. 

 

  



68 
 

C-2 Biotechnologies used and proposed  
 

C-2.1 Evaluation of the potential biotechnologies for water treatment to be transferred to 

Tunisia  

C-2.1.1 Quality of raw wastewater  

 
The average raw wastewater concentrations in terms of COD, BOD5 and TSS are respectively 
748 mg l-1, 404 mg l-1 and 395 mg l-1. However, the quality of raw wastewater is too variable. 
In fact, 33 WWTPs, are receiving wastewaters non-compliant with the standards of discharge 
in the sewage system (NT 106.02). 

For most of these WWTPs, this pollution is mainly due to the discharge of industrial 
wastewater in the sewage system such as: slaughterhouse wastewater, olive mill 
ǿŀǎǘŜǿŀǘŜǊΣ ƻƛƭǎ ŀƴŘ ŦŀǘǎΣ ƻǊƎŀƴƛŎ ŀƴŘ ƛƴƻǊƎŀƴƛŎ ǇƻƭƭǳǘŀƴǘǎΣ ŜǘŎΧŀƴŘ ŎŀǳǎŜǎ ǘƘŜƴ ŀ ŘƛǎǊǳǇǘƛƻƴ 
of these plants operation. It is therefore recommended to take measures to encourage 
companies to perform their own pre-treatment stations. 

C-2.1.2 Quality of the treated wastewater  

15 activated sludge based WWTPs are producing effluents which exceed the discharge 
standards for the three physico-chemical parameters (COD, BOD5, TSS). 
 
Several factors affect the process performance of these WWTPS: 

- The discharge of industrial wastewater in the sewer system 
- Many WWTPs are over-loaded either hydraulically or organically or both of them.  

 
¢ƘŜ Ǉƭŀƴǘ ƻŦ άbƻǊǘƘ /ƻŀǎǘŀƭέ ŦƻǊ ŜȄŀƳǇƭŜ ǿƻǊƪǎ ŀǘ ŀ ƘȅŘǊŀǳƭƛŎ ǎŀǘǳǊŀǘƛƻƴ ǊŀǘŜ ƻŦ нум ҈ ŀƴŘ 
an organic saturation rate of 278 %. 18 of these WWTPs are activated sludge processes, 
mainly with low-load. The plants also suffer from poor management processes. 

C-2.1.3 Inorganic matter  

 
No data are available for the inorganic matter. 

C-2.1.4 Sludge management  

 
The operated wastewater treatment plants produced, in 2011, around 225 thousand m3 of 
dry sludge/year, 50% of which generated by the WWTPs of greater Tunis. Sludge dewatering 
takes place within the WWTPs themselves, either naturally or mechanically; it is, then, 
stored on site, and in dedicated deposit sites. 

C-2.1.5 Reuse of treated wastewater  

 
56.5 Mm3 of treated wastewater are reused during 2011 for the irrigation of: 

¶ Irrigated farmland 

¶ Golf courses 

¶ Green spaces 

¶ Indirect reuse: Irrigation via river Medjerda and aquifer and wetland recharge. 



69 
 

D ɀ Innovative Biotechnologies for Targeted Countries.  

D-1 Membrane Bioreactor ɀ MBR 

 

Membrane bioreactor (MBR) combines a membrane process like microfiltration or 
ultrafiltration with a suspended growth bioreactor, and is now widely used for municipal and 
industrial wastewater treatment with plant sizes up to 80,000 population equivalent. 

The MBR process can be employed in activated sludge processes, using the membranes as a 
liquid-solid separation step instead of the usual gravity settling approach. The biological unit 
is responsible for the biodegradation of the waste compounds and the membrane module 
for the physical separation of the treated water from the mixed liquor. The pore diameter of 
the membranes is in the range between 0.1 ς м ˃Ƴ ŦƻǊ ƳƛŎǊƻŦƛƭǘǊŀǘƛƻƴ όaCύ ŀƴŘ ŀōƻǳǘ лΦлм ς 
лΦм ˃Ƴ ōȅ ǳƭǘǊŀŦƛƭǘǊŀǘƛƻƴ ό¦Cύ ς significantly smaller than the pathogenic bacteria and viruses 
in the sludge. 

The use of membrane to separate solids and treated wastewater is the main difference from 
traditional plants for which the final clarification efficiency largely depends on activated 
sludge settling properties with a sufficient size (> 50˃Ƴύ ǘƻ ŀƭƭƻǿ ǘƘŜƛǊ ǊŜƳƻǾŀƭ ōȅ 
settlement. The membranes are usually of flat sheet or hollow fibre configuration if placed 
inside the bioreactor, or multi-tube if placed outside it.  

 

 

Figure D1: Schematic of conventional activated sludge  process and membrane bioreactor  

 

Two MBR configurations exist (Table D1) in agreement with the membrane position: the 
membranes can be placed either outside - external MBR, or inside the bioreactor - immersed 
(or submerged) MBR. Pre-treatment are necessary for remove coarse solids, which are 
harmful for membranes and microorganisms, like plastics, leaves, sand particles, hairs, etc. 
and for remove oils and fats. 

http://en.wikipedia.org/wiki/File:MBRvsASP_Schematic.jpg

